



AACKEN COMPANY LIMITED
Thua dat 13-30 , To ban do A4,
TX Thuận An - Binh Duong, Vietnam
Ph 84 650 372 1252

Cert. Nr. 2312 - F90

CERTIFICATION OF LOAD TEST + EXAMINATION

Equipment		Model		Mnf - Batch		Mfd. - Date	
Flag Stone Storage Rack		FSR-3000		FSR23-D1		2023	
Test Facility	Peg Pocket (each) Load leverage thrust		Static Weight Test on Rails	Number of Bay's	Proof Load post to post	W.L.L per 3m Rail Pair	
Rails used with Peg Post FP-1500	Proof 3,000 kgs	W.L.L. 150 kgs	Rail pair 3m	52	3,200 kgs @ 93°	32,000 kgs	

Declaration of Testing:

1A. The Flag Stone Storage Rack pair FSR-3000, mnf batch FSR23-D1, was proof load tested. After each testing of load bay examined and found to have withstood the proof load without deformation and to be free from cracks, flaws or other defects.

1B. Storage rack, post pockets were tested individually for load trust after each pocket tested, no weld shearing or deformation, cracks or defects was seen.

2. The name of testing officer who carried out the work Hieu Nguyen

3. Date of Test/Examination 2023 Dec 08

4. Signature of Examiner 

